BRA A vFB& (-FL) /Knee switch mechanism (-FL)

FE]RAAvFEZREBT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)
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FRRAFBE{R(-FL)/Knee switch mechanism (-FL)

4 )
NO.| maEe . EooLlus ¥ DESCRIPTION
o EEEN
Dodoniln
PARTS NO. [F 9| 976 ¢ & |QTY
1 [60541C iy * 1 |BRRAvyFtub KNEE SWITCH ASSY
2 |B142026C - - * 1 | AACyFETITE () KNEE SWITCH SHAFT ASSY
3 (B142026 - | - * 1 | R yFEAT T KNEE SWITCH SHAFT
4 |B142027 - | - * 1 | RAvFEFIHES BRACKET, ;:SHAFT
5 (B100463 - - * 1 | A vFEAHELERE BOLT, SQUARE 7.94X18 L=135
6 |[B114967 = § = * 1 | AAyFEAHEA My I— STOPPER, ;K-LIFTER PLATE
7 |B110087 = f = * 1 | RAyFETIH#EL BOLT 5.95X28 L=8
§ |60541 -1 - * 1 |BRARAvF($0) SWITCH & CONNECTOR ASSY
9 |60541-03 - - * 1 |BRARAyF B4R (40) SWITCH & SETTING PLATE ASSY
10 |30187 | = * 2 |laxsREy PIN CONTACT
11 |30185 -| = * 1 |ax24—P) 6P NYLON GONNECTOR
12 |30151 | = * 1 |ass4—hi—6P PLUG COVER, #14
13 30750 -1 - * 1 g vk BEAD BAND, S
14 {40253 - - * 4 |BRRAvFEfFFRAL WOOD SCREW, FLAT M4.1X25

FEF R vFEZR(-BT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)

Y ®
NO.| HEES o |me e DESCRIPTION
o9 La9?
aS@dz?as
PARTS NO.[? ¥R §l¢ 6 ¢ 5| aTY
1 [60473C =1 = * 1 |RAyFtEvk SWITCH COMPLETE
2 |60177 -1 - * 1 |RAyFH— SWITCH COVER
3 |60175 = | = * 3 | AAvF(UB-15KKSIN) SWITCH, UB-15KKS1N
4 |60176 =1 = ¥ 2 | A4 vF(UB-15KKS1M) SWITCH, UB-15KKS1M
5 |60184 -1 = * 5 |[LYX LENS
6 |60170-01 - - * 1 |[#LAR2T—2 QR PUSH BUTTON MARK, QR
7 |60170-02 -1 - * 1 |#LARE2<w—% CD PUSH BUTTON MARK, CD
8 [60170-03 ol * 1 [#BLAE3—4 BC PUSH BUTTON MARK, BC
9 |60170-04 -1 - * 1 |[ILALT—S HS PUSH BUTTON MARK, HS
10 |60170-05 -1 - * 1 |#|LAEY—2 PC PUSH BUTTON MARK, PC
11 |60183 e * 5 LKA PUSH BUTTON
12 |60181-02 -1 - * 1 |RAYFH5—TN HARNESS
14 |60467 -] - * 1 [axoREy PIN CONTACT : LLF-01T-1.3E
15 |60473 -1 - * 1 |BTRAYF5—TIL HARNESS COMPLETE
17 |60479 - - * 1 |39 %—h/\—15P CONNECTOR CAP
18 |60466 -1 - * 1 [ax948—15P NYLON CONNECTOR
19 |30750 o | = * 1 |gEFAVE CABLE TIE
20 |60178 -1 - * 1 | RAvFh—ik SWITCH COVER PLATE
21 [37288 -1 - * 2 |RAyFHh/i—1k SCREW M4X0.7 L=5
22 160204 - - * 2 |RAvFHhi—iRiE SCREW M4X0.7 L=6
23 |31207 -1 - * 2 | RAYFhN—RIE TV v— WASHER, PLAIN M 4
25 160543 -1 - * 7 |36 PIN CONTACT : LLM-01T-1.3E
26 |E201271 -1 - * 2 EHR 270Q1/4W
27 |60181-01 -1 - * 2 |EmEs WIRE
28 |60543 -\l - * 2 |[aRsBEABTACYFH) PIN CONTACT : LLM-01T-1.3E
29 160572 = f = * 2 |WEEFa1—7 HEAT SHRINKABLE TUBE
30 |60573 -1 - * 2 |WEFa1—7 HEAT SHRINKABLE TUBE
31 |60618 - | - * 2 |REF—7 PROTECTIVE TUBE
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Z8 [+ 4% /Air pressure mechanism
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ZC £ B81%/Air pressure mechanism

L o

No.| BMBES JE S |mE 2% DESCRIPTION
S0 bHe 9P
28pgZey
PARTS NO. [? IR Sl 8 k| QTY

1 60491 + 1 | BEFtY4E) SOLENOID VALVE SET, 4
2 |60387C * 1 | BEFORI2{TE) SOLENOID VALVE ASSY, 4
3 |60387 * 1 | BT (4 - 24V) AIR MANIFOLD ASSY, 4
4 |60387-01 * 4 |ERIF SOLENOID VALVE
5 [60387-02 * 8 |ERFLERL SCREW, M2X0.4 L=20
6 |60387-03 * 4 |H A4y NA05P-G) GASKET
7 [60387-04 * 1 |Z7 2 =R—ILF4(MFS4) AIR MANIFOLD, 4
8 |30720-03 * 6 |FS5Y A5 PLUG
9 |60387-05 * 3 |#EFA) JOINT, A
10 |60387-06 * 2 |§#F(B) JOINT. B
11 |60468 * 1 |av4448 CONNECTOR ASSY, 4
12 |60387-12 * 2 |[HALY— AIR MUFFLER
13 |BS09228 * 1 |=vFILA) NIPPLE, 1/4X1/8
14 |BS09318 * 1 [L¥aL—4— REGULATOR
15 |60387-13 * 1 |=vZ7ILB) NIPPLE, B
16 |60387-14 * 1 [BR—=sJ BALL VALVE
17 |60387-15 * 1 |[=vF ) NIPPLE, C
18 |60387-16 * 1 |BRAFIT IR SETTING PLATE, VALUE
19 |60387-17 * 4 |BHEFIERC SCREW, M4X0.7 L=38
20 131208 * 4 |BHEALEETY v— WASHER, SPRING 2-4
21 31207 * 4 |BRHFIEET v v — WASHER, PLAIN M 4
22 [10734-24 * 2 |BRFERA TRE WOOD SCREW, M4.5 L=20

WZT7HOF 1T —AE{F(-FL)/Presser foot actuator mechanism (-FL)

i -

HEES E_ L o|me Lk DESCRIPTION

: dodsao9
i R e

PARTS NO. [ I e8¢ k|aTY
1 [60172 * 1 [FLY A2 —($R) CYLINDER ASSY
2 |60172-01 * 1 [FLoyo s — CYLINDER
3 |60172-02 * 2 |#F JOINT
4 |60172-03 * 2 |IFLYYuA —ikhl BOLT, SOCKET M5X0.8 L=45
5 (60174 * 1 |FL)A—HLAl SCREW
6 [28070 * 1 [FLE—iBRlC+ vk NUT, 3 M8
7 60169 * 2 |FLRZ7—F2—7 AIR TUBE, 6X4X770L
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{E B3R /Accessories

25 50 :
/@ \ N
N\
2/(\3 _ <1FE> @ <okE>
{single needle> <{two needle>
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{1 /% % /Accessories

(%] (%]
no. | mems ol &l 2|us % DESCRIPTION
Jglofa1457(8F7
S EE A B
PARTS NO.| P || T |7 h|T k] ary :
1 1872 x|+ = [ * | 1 [RALFO5MM) HEXAGONAL WRENCH, 1.5
2 (19456 ¥l *]x] * | « | 1 |RELVFEMM) HEXAGONAL WRENCH, 2
3 |19457 |k %) % | % [ 1 |7RALF25MM) HEXAGONAL WRENCH, 2.5
4 [19458-A | x| =[x x]| * | = 1 |7ABELF(MM) HEXAGONAL WRENCH, 3
5 |19459 x| #[x] £ | * 1 |7RALUFEMM) HEXAGONAL WRENCH, 4
6 |19460 # x| x| * | = | 1 [KABLLFEMM HEXAGONAL WRENGH, 5
7 | 8118 wlxlx|x| x| = | 1 |[FS4/5—K) SCREW DRIVER, L
8 | 8120 #| | %] %] * * 1 |FS4/\—th) SCREW DRIVER, M
9 | 8121 #| k| x| x| % * 1 |FSA3—]p) SCREW DRIVER, S
10 (19473 sl *x|x] = | | 1 |[+FFS41— SCREW DRIVER, PLUS
11 111885 | x| x| *] = | * 2 e HINGE
12 |B143910 | *|*|*|*]| = | = | 2 |Foo=zmHT L4 RUBBER CUSHION
13 |1BS53188 | # | *| * [ %] * * 2 |a—F—%11B) CORNER SUPPORT
14 |B148890 |#|#*[=*|*]| * | * | 2 |[3—F—=1F) HEAD CUSHION
15 | 6055 x| x|x] * | * | 4 |E2T20F1L4T NAIL
16 |19462 # k%] = | = 1 | AHRLF DOUBLE WRENCH
17 [11193 kx| %] * | * 1 |43y OIL TANK
18 | 8125 x| x| *| % | * 1 [;mEL OILER
19 | 8132-A || *|*|*| = | = | 1 |HRE ACCESSORY BAG
20 |60386C x| x| = | x| 1 RS2HE) OIL PAN ASSY
21 |60386 x| x]x] = | = 1 |[im%T OIL PAN
22 |PL-09 x| x|x|*] = | = | 1 |7—2520 LABEL, GROUNDING
23 |15082 x|+l *| = | = | 1 BUA POLY OILER
24 |15081 || *|x] x| x| 6 [HBHEHTRL WOOD SCREW
25 [NO122 | -|=|-| = | - | 3 |% DPx17 #22 NEEDLE DPX17 (#22)
25 |NO122 |l =|-|*| - | *= | 4 |4 OPx17#22 NEEDLE DPX17 (#22)
26 |BS53190 || #| | x| * | = | 2 |sEEEid LR SPACER, C-SUPPORT
27 |BS53189 | *|*|*|*| * | * | 2 |O3—F—%FTLEE SPACER, H-CUSHION
28 |60478C w|lxlxlx| - | - | 1 |BRHTE KNEE LIFTER ASSY
29 |60478 xlxl*x|*| - | - | 1 |BEFHF BRACKET, KNEE LIFTER
30 |B104619 |« || *|*| - | - | 1 |BLIFITél KNEE LIFTER BAR
31 |BS34756 | «|*|*|x| - | - | 1 |47 KNEE LIFTER PLATE .
32 |B114967 | *|x|*|*]| - | - | 1 |BYTRIby/i— STOPPER, :K-LIFTER PLATE
33 |B110087 |=*|=*|=*|*| - | - | 1 |EBETL BOLT, SM5.95X28 L=8
34 |BS31885 || #|x|*| - | - | 1 |[BHTHN— COVER, ;K-LIFTER PLATE
35 |IBS25783 ||« *|*| - | - | 1 |BEFEFEFHR SPRING
36 |BO17081 | *|*|*|+| - | - | 1 |[BEFE#FETEHLL BOLT, M8X1.25 L=16
37 |B100477 | #|*|*|=| = | = | 1 |EBERIHE HEAD REST
38 |35254 | =|*x|-1 = | - | 1 |HR3ixtvk THREAD STAND ASSY
38 |10947 |-l - | = | 1 |HRItYE THREAD STAND ASSY
39 |60536 w|-]*x]-1 x| - | 3 |HKE> BOBBIN
39 |60536 -l -|%| - | * | 4 |HRE> BOBBIN
40 |60302 “l-l*|-] x| - | 1 |[BEARX FIXED KNIFE
40 |60302 “J=l=lxl = =] 2 |BE2AxX FIXED KNIFE
41 160699 x| -]%] - | * 1 |7xAERLCEL SCREW DRIVER, HEXAGONAL 2.5
42 [30625 -l x|x| x| x| 1 |[BEBEFT—TNLIST SYNCRONIZER CABLE CLAMP, 5N
43 |60374 =kl x| x| % | 1 EEFEAUF CABLE.TIE
44 |60012 - |- « | = | 1 |a—=FAhni— CORD COVER
45 (8124 ¥+ = | £ | 1 [Z>oh13— MACHINE COVER
46 |38264 “I=1*l{-] = | - | 1 |7T—LRBTH THREAD GUIDE
46 |38264 -|-1-1%| - | = | 2 |7—LHHT THREAD GUIDE
47 (30601 *|*| = | * | 1 |[7—LARBFLEDHRL SCREW M5X0.8 L=10
48 |6055 w|%| = | x| 2 |3—F—ZF(A)LLET NAIL
49 |90625 x| -] *| - | 1 [RFVT IV H— SPRING WASHER
49 [90625 = x| - | x| 2 |RFYYT Ty v— SPRING WASHER
50 (11196 - x| - | = | 1 |E>tvk TWEEZERS
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7— 3R (1R%t) / Table of gauge parts (single needle)

oD
¥
60648 27174

AR ()48
SLIDE PLATE (LEFT)
COMPLETE

e
\ 7

60236

Ak (G) M
SLIDE PLATE (RIGHT)
COMPLETE

L

sHRZ ()

Eag i

=Y

INNER
PRESSER FOOT

OUTER
PRESSER FOOT

NEEDLE PLATE

FEED DOG

e
STANDARD

N GEYE)
LONG HOLE
(FEED DOG)

*

AHRH
*|FOR THICK
THREAD

F#z-A
RIGHT SIDE
FOOT

*

FRA-E
*|LEFT SIDE
FOOT

LA R(ART)
FOR URETHANE
(ART)

*

L3> F(AR2)
*|FOR URETHANE
(AR2)

60404

60422

* ¥R & / OPTION AT EXTRA COST



5% (2K&t) / Table of gauge parts (two needle)

» :\\
r—<

1S00 VH.LX3 1V NOILdO / WX FE[L4s *

*

078909 95909 97909 . | 58e09 92909 99909 |068909] Wuig]
52909 55909 5909 z | +8909 6.909 59909  [0G6909| wwyz|
6909 #7909 z | £8909 2909 $9909  [Ov6909| wwQ]
095209 £5909 £909 z | 28909 ££909 £9909  |0£6909| wwg
09£909
25909 27909 4 18909 21909 29909  [0Z6909| wuwg
2909 S
15909 1$909 | 12909 19909  |016908| wwy
08909
05909 0¥909 1 04909 09909  [006909| wwg
1004 1004 ‘ASSV
313740 (LHOM) | 31T7dwoo (1437 | 3aine ¥3SSIYd | ¥ISSIud | dwvio | on | 3zs
31v7d 3Ar1S 31v1d 3ar1S QVIYHL 500 @334 | 31v1d 37033N [Mod| ¥31nO HINNI 370338 | 13 |3onvd
) 3 ¥ |
B () Wi B () Wi 415 (B Ydbie | Yetch | (BY) 2B4S n4a] WiiE
D om\mmwom
<P
@
S—02eL0S4 Q @@.@
02£.088-© _
£5507 19
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mYER (7 32) / Hanging ruler (option)

(=] = s —
w, | TraeEs | B 88 DESCRIPT I ON
PARTS NO. | QTY
1 |60546C ETEERCS HANGING RULER. COMPLETE
2 (60546 WELES HANGING RULER
3 (36317 2 Rt SCREW M6X1 L=22
4 |37301 9 |zAR—— SPACER
5 |60546-01 1 |RysEsts HANGING RULER BRACKET
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